State of Oregon

Department of Environmental Quality Memorandum
To: DEQ Water Quality Staff Date: December 8, 2005
From: Lauri Aunan

Administrator, Water Quality Division

Subject: Implementing Oregon’s Biosolids Program
Internal Management Directive

This memorandum transmits the final version of the Internal Management Directive (IMD) for
Implementing Oregon’s Biosolids Program. This IMD was developed under the Water Quality
Program Process for IMDs, dated February 7, 2005, and received review from external
stakeholders and internal water quality permit staff and managers. The IMD was also submitted
to EPA Region 10’s biosolids coordinator for review.

| recognize and greatly appreciate the hard work on this IMD by water quality staff and
[...]
What type of
permit is
needed?

Substantive
requirements

50

product after raw solids have been sufficiently treated to meet state and federal
requirements, including but not limited to pollutant limits, pathogen reduction and
volatile solids reduction, or solids chemically stabilized to the extent that vectors are
not attracted.

Domestic Septage

Domestic septage is liquid or solid material removed from a septic tank, cesspool,
portable toilet, Type III marine sanitation device, holding tanks, or similar treatment
works that receive only domestic wastewater.

Solid waste (as used in this IMD)

Any feedstock, as defined in OAR Chapter 340, Division 93 (Solid Waste: General
Provisions) used to produce compost is considered solid waste. Biosolids compost
as a finished product is not considered solid waste.

When any amount of sewage sludge or domestic septage is composted with solid
waste, the processing and product are subject to the 40 CFR Part 503 regulations.
The site or facility must operate under a NPDES or WPCF water quality permit
issued pursuant to ORS 468B.050, and is thus specifically exempt from needing to
obtain a solid waste disposal site permit [OAR 340-093-0050(3)]. The permit must
include substantive requirements that adequately address solid waste regulations, and
the operation must comply with OAR Chapter 340, Divisions 93 through 97 and
other applicable laws, rules, and regulations regarding solid waste disposal [OAR
340-096-0030(1)(b)].

The NPDES or WPCF water quality permit and biosolids or septage management
plan must reflect applicable solid waste program regulations. The biosolids
management plan must address how certain aspects of the composting operation are
managed. The following substantive requirements will be included in the permit and
the plan.

Permit requirements

e Monitoring and Reporting - Actual type and amount of solid waste used as
feedstock on an annual basis.

e Operational Management Practices - Manage biosolids and feedstocks in
accordance with a biosolids management plan approved by the department.

Biosolids Management Plan requirements

e Source(s), type(s), and amounts of solid waste to be used as feedstock per batch
of compost.

e How contaminants (i.e., solid waste not used in the composting process) from
the feedstock will be managed and disposed of.

e  Odor minimization plan per OAR 340-096-0028(3)(b).




Implementing Oregon’s Biosolids Program December 2005

Permitting
process under
water quality
rules

The “decision tree” on the following page depicts the permitting process under water
quality rules for a composting facility when sewage sludge, domestic septage, or
biosolids are used. Two determining factors in the process are what kind of
feedstock will be used, and will the composting facility be operating under a
wastewater treatment facility’s water quality permit.

This process clarifies how regional solid waste technical assistance staff is involved
in the water quality permitting process as the permit and biosolids or septage
management plan are developed. If the composting facility will be using feedstock
other than yard debris or wood waste, operational issues must be discussed between
the water quality and solid waste regional staff prior to developing the draft permit.
This discussion should result in a clear understanding of what the permit and
biosolids or septage management plan should address. After the draft permit and
draft biosolids or septage management plan are developed, the regional solid waste
technical assistance staff will review the documents prior to applicant review and
public notice. If a permit or plan needs to be modified as a result of the public
participation process, regional solid waste staff should be notified. Permit
compliance activities will be the responsibility of water quality staff.

51



Implementing Oregon’s Biosolids Program December 2005

Figure 9-1: Permitting a Composting Facility under Water Quality Rules
(excluding storm water)

Is the composting
facility accepting
sewage sludge,
domestic septage, or
biosolids as a
feedstock?

Solid waste permit needed
for other feedstocks per
OAR 340-093 through 097.

Will the composting

facility be operating Prepare individual industrial
under a wastewater NPDES or WPCF water
treatment facility’s quality permit.
NPDES or WPCF water
quality permit?
Is the composting Include solid waste Issue/modify NPDES or
facility using substantive WPCF permit with no solid
feedstockiother than requirements in waste staff review. Send copy
yard debris or wood permit. to regional solid waste staff.
waste?
Review compost operation
issues with regional solid waste
technical assistance staff.
A 4
Prepa}“ N pe@lt. Reqmre new or Include solid waste Review draft permit/modification
modified biosolids or septage . Lo
. o substantive o and biosolids or septage
management plan and include > . . » . . .
. ) . requirements in management plan with regional solid
appropriate agronomic loading - . .
. . permit. waste technical assistance staff.
rate if land applying.
A
Issue NPDES or WPCF Applicant review and public
permit. Send copy to participation process.
regional solid waste staff.

52



Implementing Oregon’s Biosolids Program December 2005

Overview

Instructions
for using the
template

Appendix A

Biosolids Management Plan Template

The biosolids management plan template was designed to streamline the process of
plan development and review, and to ensure all necessary elements required by state
and federal regulations are addressed in a plan. The format of the management plan
template will assist Department of Environmental Quality (department) staff review
process and be useful to wastewater treatment facilities as they develop a complete
and comprehensive management plan. Required information that is not addressed
will delay the process for obtaining plan approval. Each facility should tailor their
management plan to the specifics of their wastewater treatment facility operations,
and their biosolids management and land application program. All draft
management plans must be reviewed by the department. Prior to department
approval, the biosolids management plan and land application plan must go through
the public notice process.

e Placeholders needing information are indicated in <bold>. A placeholder
defines what specific information is needed, or in some cases a selection may be
made from what is written and indicated by <bold/bold>. Bulleted items under
Liquids Processing, Solids Processing, and Septage Processing are not in bold,
but do require the information as stated.

o “*Notes” are marked with an asterisk and are italicized. Notes are inserted to
give clear direction to the biosolids management plan writer about a particular
topic or section.

e  Check boxes are included under the Pathogen Reduction and Vector Attraction
Reduction sections. The appropriate alternative(s), and process(es) if necessary,
must be checked for pathogen reduction requirements. The appropriate option(s)
must be checked for vector attraction reduction.

e Attention should be given to information that should be stated either in the
permit or the site authorization letter (see Appendix C). Approved management
plan provisions are considered to be permit conditions and should not conflict or
be repetitious with conditions that are included in a permit or those to be
included in a site authorization letter.

e The draft management plan must be submitted for review to the appropriate
department regional office.

e After the management plan has gone through the public notice process and is
considered to be approved by the department, the regional office will mail a
letter to the permittee indicating action that was taken on the management plan.

A-1






Biosolids Management Plan
for
<Permittee Name>
<NPDES/WPCF> Permit No. <number>
File No. <number>
<Permittee contact name>
<Permittee contact phone number>

INTRODUCTION

The <permittee> (facility) owns and operates a municipal wastewater collection and treatment system,
and manages a biosolids land application program. Wastewater processed by the treatment works is
primarily of domestic origin, <and no/but a> formal pretreatment program is required to be implemented
under our <NPDES/WPCF> permit. <The facility also receives and processes septage>. This
biosolids management plan, as required by the <NPDES/WPCF> permit, outlines the liquids and solids
processes at the facility, how biosolids are managed to meet federal and state requirements, and how the
biosolids land application program is operated. The <permittee’s> biosolids management plan was
originally approved by the Oregon Department of Environmental Quality (Department) on <date> and is
being updated at this time to address <state changes>.

WASTEWATER TREATMENT FACILITY
Liquids Processing

<Permittee> operates <type of facility> located at <street address> in <name> county. Treated
effluent is discharged <year-round/state months> to <receiving stream name> at river mile
<number>. The designed average dry weather flow is <number> million gallons per day (MGD).
Actual flows during the <year> dry season averaged <number> MGD and during the wet season
averaged <number> MGD. The peak flow design capacity is <number> MGD. The origin of the
wastewater processed is <number> percent domestic, <number> percent commercial, and <number>
percent industrial.

*Note: This section should describe the wastewater treatment facility liquid process flow schematic step-

by-step and address the following. A diagram should also be included.

e <Liquids processing components, including the number of components and the volume of each unit,
and the current operating capacity (e.g., one headworks screenings and grit drop box - 5,000 gallon;
two oxidation ditches - 1.6 MGD each).

e Upgrades or modifications made to the process since the facility’s previously approved biosolids
management plan (e.g., in 2001 a new 20,000 gallon concrete chlorine contact basin was constructed
which provides approximately 2 hours detention time).

e Fluctuations in flow (e.g., inflow and infiltration; septage received; impact of tourism or vacation
home use).

e Changes in mode of operation during seasonal conditions or fluctuations in flow (e.g., reclaimed
water use, bypassing under what conditions).

e Process flow used for solids processing.

e Process monitoring units (e.g., effluent flows through a 6-inch concrete Parshall flume which is
equipped with an ultrasonic flow meter).>



Biosolids Management Plan for <Facility>
<Date>
Page 2 of 12

Solids Processing

*Note: This section should describe the wastewater treatment facility solids process flow schematic and

address the following. A diagram should also be included.

e <Primary, secondary, and tertiary solids processing components, including the number of components
and the volume of each unit, and the current operating capacity (e.g., two sludge holding tanks -
155,000 gallons each, one asphalt drying pad - 180,000 square feet).

e  Operational information of component (e.g., time that solids remain in digester, drying bed, or
compost pile; operating temperature of each digester; type and quantity of polymer used in solids
thickening process).

e Operational controls for odor minimization (e.g., the solids dewatering process takes place in an
enclosed solids handling facility).

e End product and volume resulting from process (e.g., an annual average of 360 dry tons of dried
biosolids are collected from the storage area and land applied).

e Upgrades or modifications made to the process (e.g., in 1999, a 175,000 gallon sludge storage tank
was constructed to accommodate storage of digested sludge during the winter months).

e Solids processing operational changes during seasonal conditions or fluctuations in flow (e.g., during
the months when field access is limited for application, biosolids are air dried on the drying pad or
stored in the sludge storage tank which serves as a secondary digester).

e Solids process monitoring (e.g., temperature readings are taken daily from the anaerobic primary
digester to attain the necessary requirement for Class B pathogen reduction).>

Septage Processing

*Note: If the wastewater treatment facility receives and processes septage, this section must be included
and address the following.

<Type of septage received (e.g., septic tank, holding tank, chemical toilet).

Average number of gallons received each year.

Receiving facility screening practices.

Receiving and processing components, including the volume of each component.

Septage processing operational changes during seasonal conditions or fluctuations in flow.

Septage process monitoring (e.g., flow measurement, screening, pH readings).>

Pretreatment Program

The <permittee> <is/is not> required at this time to implement an industrial wastewater pretreatment
program as <state reason>. Pollutant monitoring requirements as stated in the permit will ensure land
application of biosolids occurs within federal and state limitations.

BIOSOLIDS TREATMENT PROCESSES

Under 40 CFR Part 503 and Oregon Administrative Rules Chapter 340, Division 50, pathogen reduction
and vector attraction reduction for biosolids must be met prior to land application. Vector attraction
reduction requirements can also be met at the time of land application if biosolids are injected below the
surface of the land or incorporated into the soil within 6 hours after application to the land. Biosolids are
categorized as Class A or Class B depending on the method used to determine pathogen reduction.
Biosolids may also be classified as exceptional quality (EQ) if the product meets: pollutant concentration
limits in 40 CFR Part 503, one of the Class A pathogen reduction alternatives in 40 CFR §503.32(a), and
one of the vector attraction reduction options in 40 CFR §503.33(b)(1) through (8). To meet regulatory



Biosolids Management Plan for <Facility>
<Date>
Page 3 of 12

requirements, pathogen reduction must be met before or at the same time that vector attraction reduction
is achieved.

The <permittee> will certify in writing that Class <A/B> pathogen requirements and vector attraction
reduction requirements are met. The <permittee> will also notify the Department in writing and obtain
written approval prior to any process change that would use a pathogen reduction or vector attraction
reduction method other than what is specified in this biosolids management plan.

Pathogen Reduction

Pathogen reduction requirements of 40 CFR Part 503 and OAR 340-050 are met through <state class(es)
of biosolids, state which alternative(s) is met, how and when the treatment process achieves the
alternative(s), and include supporting data within the biosolids management plan or as an
appendix>.

Class B Pathogen Requirements
*Note: Must meet one of the following alternatives. Check applicable alternative.

[ ] Alternative 1: The geometric mean of the density of fecal coliform of seven representative samples
shall be less than either 2 million Most Probable Number (MPN) or 2 million Colony Forming Units
(CFU) per gram of total solids (dry weight basis).

[] Alternative 2: Biosolids shall be treated in one of the Processes to Significantly Reduce Pathogens
(PSRP) described in the table below.

[ ] Alternative 3: Biosolids shall be treated in a process that is equivalent to a PSRP, as determined by
the permitting authority.

Processes to Significantly Reduce Pathogens (PSRP) Listed in Appendix B of 40 CFR Part 503
*Note: Check applicable PSRP

Sewage sludge is agitated with air or oxygen to maintain aerobic conditions for a specific
|:| Aerobic mean cell residence time (i.e., solids retention time) at a specific temperature. Values for the

Digestion | mean cell residence time and temperature shall be between 40 days at 20°C (68°F) and 60
days at 15°C (59°F).

Sewage sludge is dried on sand beds or on paved or unpaved basins. The sewage sludge dries